
6

815

7

13

9

2

1

12

11

5
3

410

14

16

9

NOTE:
- ALL PARTS ARE AVAILABLE TO BE ORDERED AS SPARE PARTS (UNLESS MARKED WITH ✘).
- FOR SUB ASSEMBLIES (ITEM NO 6) PLEASE REFER TO THEIR INDIVIDUAL EVD's.

ITEM NO. PART NUMBER DESCRIPTION QTY. SERVICE 
PARTS

SPARE 
PARTS

1 NSC035AA002 NS200 BODY ASSY 1 ✘
2 NSC035LA001 LINKAGE 1

3 NS200-B BLADE 1

4 NSC035FA002 BLADE BACK 1

5 NSC035GA001 GUIDE SCREW 1

6 HMNS200-P PUMP ASSEMBLY 1 ✘
7 NSC035KA002 KEY 1

8 SEC086GA001
PISTON T SEAL OD. 85.73 mm, ID. 

73.73 mm, H. 7 mm, NBR/NYLON 70 
SHORE

1  ✔

9 BLC004HC035 M4 X 35 SOCKET CAP HD SCREW 2

10 FAS006ME006 M6 X 6 CUP POINT GRUB SCREW 1

11 FAS010MA010 M10 X 10 CUP POINT GRUB SCREW 1

12 FAS012MA012 M12 X 12 CUP PT SCREW 1

13 SPC057CC002 COMPRESSION SPRING 1

14 PRC086XC001 PISTON ROD 1 ✘
15 PRC086ZF001 PISTON HEAD 1 ✘
16 SIC058TB001 SPRING SEAT 1

IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE 

PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.www.hi-force.com

NS200 NUT SPLITTER

REVISION

1
2

3

4

5

6

7

8

9

10
11
12

13

14

15

16

17

19

20

6327

 

 

 

 

 
 
 

 

 

 

 

 

 
 

 

HMNS200 SHT 1 OF 
1 SHTS

SERIAL NUMBERS PRODUCT NO.

18

 

FROM BV3169






	HMNS200 EVD
	Sheet1
	Drawing View1


	HMNS200-P EVD

